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Intertek Legal Entity: Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

Block E, No.7-2 Guang Dong Software Science Park, Caipin Road,
Guangzhou Science City, GETDD, Guangzhou, China
Telephone/Fax: 86-20-8213 9688/86-20-3205 7538

Report No.: 230510047GZU-001

Applicant

SHENZHEN POWEROAK NEWENER CO., LTD

Address

F19, BLD No.1, Kaidaer Tonhsha Rd No0.168, Xili Street,
Nanshan Shenzhen, China.

Sample Description

Name of Sample

Portable Power Station

Model Number AC60

Brand Name --

Sample Development prototype
Level

Quantity of Sample(s) 2

Date of Receival 10 May., 2023

Date of test
Conducted

10 May., 2023 to 16 May., 2023

Report Issue Date 25 May., 2023
Test
Test Requested IP65

Test Method

Refer to IEC 60529: 1989 + A1:1999 + A2: 2013, Clause 12,
13 and Clause 14

Test Observation:

Test probe can not touch hazardous live part.

There is no talcum powder inside after test. There is no water
inside after test.

Test Conclusion:

Pass

Other information

N/A

Remark This test report is only for evaluation of the specified standard
clauses listed in Test Requested.
Determination of the test conclusion is based on IEC Guide
115 in consideration of measurement uncertainty.
Test is performed with connecting cable provided by client.

Tested by: Approved by:

l&wﬂaﬂ %M/)c He
David Yao Spark He
Engineer Reviewer
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Note: This report is for the exclusive use of Intertek's Client and is provided pursuant to
the agreement between Intertek and its Client. Intertek's responsibility and liability are
limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or
damage occasioned by the use of this report. Only the Client is authorized to permit
copying or distribution of this report and then only in its entirety. Any use of the Intertek
name or one of its marks for the sale or advertisement of the tested material, product or
service must first be approved in writing by Intertek. The observations and test results in
this report are relevant only to the sample tested. This report by itself does not imply that
the material, product, or service is or has ever been under an Intertek certification
program.

Report No.: 230510047GZU-001

The testing of this report is type tests. The requirements and tolerances permitted by this
report are related to testing of a type-test sample submitted by the manufacturer for that
purpose. Compliance of the type-test sample does not ensure compliance of the whole
production of a manufacturer.
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Appendix: Photos
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During IP6X test

Internal view after IP6X test (there is no dust inside)
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Internal view after IPX5 test (there is no water inside)
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Internal view after IPX5 test (there is no water inside)

<End of report>

Page 8 of 8
Single test report _a_ May 2017 Effected on: 1 Jun., 2017



		2023-05-25T10:16:57+0800
	Intertek - Guangzhou
	To verify the authenticity of this document please refer to www.intertek.com/esignatures




